
Presented below are water quality standards that are in effect for Clean 
Water Act purposes. 
  
EPA is posting these standards as a convenience to users and has made 
a reasonable effort to assure their accuracy. Additionally, EPA has made 
a reasonable effort to identify parts of the standards that are not 
approved, disapproved, or are otherwise not in effect for Clean Water 
Act purposes. 
 



IAC 11/ 17/99 Environmental Protection[567] Ch 60, p. 1

TITLE IV
WASTEWATERTREATMENTAND DISPOSAL

CHAPTER 60
SCOPE OF TITLE--DEFINITIONSmFORMS--RULES OF PRACTICE

{Prior to 7/1/83. see DEQ Chs 15 and 24]

{Prior to 12/3/86. Water. Air and Waste Managcment[900]]

567---60.1(455B,17A) Scope of title. The department has jurisdiction over the surface and ground-
[...]
refuse sites; sites used for the application or disposal of process wastewaters (as defined at 40 CFR 401
amended through June 15, 1992); sites used for the storage and maintenance of material handling
equipment; sites used for residual treatment, storage, or disposal; shipping and receiving areas;
manufacturing buildings; storage areas (including tank farms) for raw materials, and intermediate and
finished products; and areas where industrial activity has taken place in the past and significant materi-
als remain and are exposed to storm water.

For the categories of industries identified in paragraph "11," the term includes only storm water
discharges from all the areas (except access roads and rail lines) that are listed in the previous sentence
where material handling equipment or activities, raw materials, intermediate products, final products,
waste materials, by-products, or industrial machinery are exposed to storm water. For the purposes of
this paragraph, material handling activities include the: storage, loading and unloading, transporta-
tion, or conveyance of any raw material, intermediate product, finished product, by-product or waste
product. The term excludes areas located on plant lands separate from the plant's industrial activities,
such as office buildings and accompanying parking lots as long as the drainage from the excluded areas
is not mixed with storm water drained from the above described areas. Industrial facilities (including
industrial facilities that are federally, state, or municipally owned or operated'that meet the description
of the facilities listed in paragraphs "1" to "11" of this definition include those facilities designated
under 40 CFR 122.26(a)(1)(v) as amended through June 15, 1992. The following categories of facili-
ties are considered to be engaging in "industrial activity" for purposes of this definition:

1. Facilities subject to storm water effluent limitations guidelines, new source performance stan-
dards, or toxic pollutant effluent standards under 40 CFR Subchapter N as amended through June 15,
1992 (except facilities with toxic pollutant effluent standards which are exempted under paragraph
"11" of this definition);

2. Facilities classified as Standard Industrial Classifications 24 (except 2434), 26 (except 265
and 267), 28 (except 283 and 285), 29, 311, 32 (except 323), 33, 3441, 373;

3. Facilities classified as Standard Industrial Classifications 10 through 14 (mineral industry) in-
cluding active or inactive mining operations (except for areas of coal mining operations meeting the
definition of a reclamation area under 40 CFR 434.11 (1) as amended through June 15, 1992) because
the performance bond issued to the facility by the appropriate SMCRA authority has been released, or
except for areas of non-coal mining operations which have been released from applicable state or fed-
eral reclamation requirements after December 17, 1990, and oil and gas exploration, production, proc-
essing, or treatment operations, or transmission facilities that discharge storm water contaminated by
contact with, or that has come into contact with, any overburden, raw material, intermediate products,
finished products, by-products or waste products located on the site of such operations; (inactive min-
ing operations are mining sites that are not being actively mined, but which have an identifiable owner/
operator; inactive mining sites do not include sites where mining claims are being maintained prior to
disturbances associated with the extraction, beneficiation, or processing of mined materials, nor sites
where minimal activities are undertaken for the sole purpose of maintaining a mining claim);



IAC 7/8/92, 10/8/97 Environmental Protection[567] Ch 60, p.7

4. Hazardous waste treatment, storage, or disposal facilities, including those that are operating
under interim status or a permit under Subtitle C of RCRA;

5. Landfills, land application sites, and open dumps that have received any industrial wastes
(waste that is received from any of the facilities described under this definition) including those that are
subject to regulation under Subtitle D of RCRA;

6. Facilities involved in the recycling of materials, including metal scrap yards, battery reclaim-
ers, salvage yards, and automobile junkyards, including, but not limited to, those classified as Standard
Industrial Classifications 5015 and 5093;

7. Steam electric power generating facilities, including coal handling sites;
8. Transportation facilities classified as Standard Industrial Classifications 40, 41, 42 (except

4221-4225), 43, 44, 45 and 5171 which have vehicle maintenance shops, equipment cleaning opera-
tions, or airport deicing operations. Only those portions of the facility that are either involved in ve-
hicle maintenance (including vehicle rehabilitation, mechanical repairs, painting, fueling, and lubrica-
tion), equipment cleaning operations, airport deicing operations, or which are otherwise identified
under paragraphs "1" to "7' or "9" or "11" of this definition are associated with industrial activity;

9. Treatment works treating domestic sewage or any other sewage sludge or wastewater treat-
ment device or system used in the storage, treatment, recycling, and reclamation of municipal or do-
mestic sewage, including land dedicated to the disposal of sewage sludge that are located within the
confines of the facility, with a design flow of 1.0mgd or more, or required to have an approved pretreat-
ment program under 40 CFR 403 (as amended through June 15, 1992). Not included are farmlands,
domestic gardens or lands used for sludge management where sludge is beneficially reused and which
are not physically located in the confines of the facility, or areas that are in compliance with 40 CFR
503 (as amended through June 15, 1992);

10. Construction activity including clearing, grading and excavation activities except operations
that result in the disturbances of less than 5 acres of total land area which are not part of a larger com-
mon plan of development or sale;

11. Facilities under Standard Industrial Classifications 20, 21, 22, 23, 2434, 25,265,267, 27,283,
285, 30, 31 (except 311), 323, 34 (except 3441), 35, 36, 37 (except 373), 38, 39, 4221-4225 (and which
are not otherwise included within paragraphs "2' to "10").

"Storm waterpoint sources" means point sources that serve to collect, channel, direct, and convey
storm water and which are subject to Section 402(p) of the federal Clean Water Act and Parts 122, 123,
and 124 of Title 40 of the Code of Federal Regulations (as amended through June 15, 1992).

"Temperature" means a measure of the heat content of water.
"Thirty-day average" means the arithmetic mean of pollutant parameter values of samples col-

lected in a period of 30 consecutive days.
"Toxicity reduction evaluation (TRE)program" means a step-wise process, similar to that found in

EPA DocumentJt00/2-88/062, which combines effluent toxicity tests and analysis of the chemical
characteristics of the effluent to determine the cause of the effluent toxicity or the treatment methods
which will reduce the effluent toxicity, or both.

"Turbidity" is a measure of the optical property of the particles of mud, clay, silt, finely divided
organic matter, or microscopic organisms suspended in water that interfere with light transmission,
causing the light to be scattered and absorbed rather than transmitted through the water in straight lines.

"Uncontrolled sanitary landfill" means a landfill or open dump, whether in operation or closed,
that does not meet the requirements for runon or runoff controls established pursuant to subtitle D of
the Solid Waste Disposal Act.



Ch 60, p.8 Environmental Protection[567] IAC 5/15/91, 10/8/97

"Valid ejffluenttoxicity test" means the mortality in the control test is not greater than 10percent and
all test conditions contained in 567--subrule 63.4(2)"b .... Standard Operating Procedure: Effluent
Toxicity Testing, Iowa Department of Natural Resources" are met.

"Water contact recreational canoeing" means the type of activities associated with canoeing out-
ings in which primary contact with the water does occur. This would include users who swim or float in
the water body while on a canoeing outing.

"Zone of initial dilution" means a delineated portion of a mixing zone in which wastewater dis-
charges will be allowed to rapidly combine and begin dispersing into the water body. The acute criteria
of 567--subrule 61.3(3) will apply at the boundary of this zone.

567--60.3(455B,17A) Forms. The following forms are used by the public to apply for departmental
approvals and to report on activities related to the wastewater programs of the department. All forms
may be obtained from the Environmental Protection Division, Administrative Support Station, Iowa
Department of Natural Resources, Henry A. Wallace Building, 900 East Grand Avenue, Des Moines,
Iowa 50319-0032. Properly completed application forms should be submitted in accordance with the
instructions, to the Wastewater Permits Section, Environmental Protection Division. Reporting forms
should be submitted to the appropriate field office. (See rule 567--1.4(455B))

60.3(1) Construction permit application forms.
a. Schedules 28 -- "A" to "S"
"A" -- General Information 542-3129
"B" -- Collection System 542-3095
"C" -- Lateral Sewer System 542-3096
"D" -- Trunk and Interceptor Sewer 542-3097
"E" -- Pump Station 542-3098
"F" -- Treatment Project Site Selection 542-3099
"G" -- Treatment Project Design Data 542-3106
"HI" -- Schematic Flow Diagram 542-3101
"H2" -- Treatment Process Removal Efficiency 542-3102
"H3" -- Mechanical Plant Reliability 542-3239
'T' -- Screening, Grit Removal and Flow Measurement 542-3089
"J" -- Septic Tank System 542-3090
"K 1" -- Controlled Discharge Pond 542-3091
"K2" -- Aerated Pond 542-3092

"K3" -- Anaerobic Lagoon 542-3093
"L" -- Settling Tanks 542-3094
"M" -- Fixed Film Reactor--Stationary Media 542-3081
"N" m Rotating Biological Contactor 542-3082
"O" -- Aeration Tanks or Basins 542-3083
"P" -- Gas Chlorination 542-3084

"Q" -- Sludge Dewatering and Disposal 542-3085
"RI" -- Sludge Dewatering and Disposal 542-3086
"R2A" -- Low Rate Land Application of Sludge (Part I) 542-3087
"R2B" -- Low Rate Land Application of Sludge (Part II) 542-3088
"S" -- Land Application of Wastewater (To be developed)
b. Form 29 -- Sewage Treatment Agreement 542-3219



IAC 4/8/98 Environmental Protection[567] Ch 60, p.9

60.3(2) Operation permit application forms.
a. Form 30 -- public or private domestic sewerage systems 542-3220
b. Form 31 -- treatment agreement 542-3221
c. Form 34 t open feedlots 542-3225
d. Form 1 -- general information for industrial, manufacturing or commercial systems

542-1376. (For storm water discharge EPA Form 3510-1, also referred to as EPA Form 1, may be
used.)

e. Form 2 -- facilities which do not discharge process wastewater_industrial, manufacturing or
commercial systems 542-1377. (For storm water discharge EPA Form 3510-2E, also referred to as
EPA Form 2E, may be used.)

f. Form 3 t facilities which discharge process wastewater existing sources--industrial,
manufacturing, and commercial systems 542-1378. (For storm water discharge EPA Form 3510-2C,
also referred to as EPA Form 2C, may be used.)

g. Form 4-- facilities which discharge process wastewater_new sources_industrial, manufac-
turing or commercial systems 542-1379. (For storm water discharge EPA Form 3510-2D, also referred
to as EPA Form 2D, may be used.)

h. EPA Form 2F (EPA Form 3510-2F)---application for NPDES individual permit to discharge
storm water discharge associated with industrial activity.

i. Notice of Intent for Coverage Under Storm Water NPDES General Permit No. 1 "Storm Water
Discharge Associated with Industrial Activity" or General Permit No. 2 "Storm Water Discharge As-
sociated with Industrial Activity for Construction Activities" 542-1415.

j. Notice of intent for coverage under NPDES General Permit No. 4 "Discharge from On-Site
Wastewater Treatment and Disposal Systems."

60.3(3) Wastewater monitoring report forms.
a. Form 35-1 -- general/monthly 542-3226
b. Form 35-2 -- general/quarterly 542-3227
c. Form 35-3 _ commercial/industrial contributor/monthly 542-3228
d. Form 35-4 _ general/monthly 542-3229
e. Form 35-5 _ waste stabilization lagoons 542-3230
f Form 35-6 _ trickling filter 542-3231
g. Form 35-7 -- activated sludge/contact stabilization 542-3232
h. Form 35-8 t commercial/industrial contributor/quarterly 542-3233

567--60.4(455B,17A) Application procedures and requirements generally. The following proce-
dures and requirements pertain to applications for wastewater permits. More specific and substantive
requirements may be found in 567----Chapters 61 to 65.

60.4(1) Construction permit applications.
a. General. All applications for a construction permit pursuant to 567---64.2(455B) shall be

made in accordance with the instructions for completion of application for wastewater construction
permit. The instructions specify the requirements for federal grant and nongrant projects. In addition
to the required engineering documents and data the appropriate application schedules (Form 28, "A" to
"S") and Sewage Treatment Agreement Form 29 as applicable shall be submitted. The applicant will
be promptly notified if the application is incomplete or improperly filled out, and an application will
not be reviewed until such time as a complete and proper submission is made. A wastewater construc-
tion permit will be denied when the application does not meet all requirements for issuance of a
construction permit. For a system with permits conditioned by limitations on additional loads under
567_subrule 64.2(10), paragraphs "a," "b" or '_, "subsequent construction permit applications must
be accompanied by an accounting of connections and additional loading since the time the initial con-
ditioned permit was issued.



Ch 60, p. 10 Environmental Protection[567] 1AC 12/3/86, 10/8/97

b. Sewer systems. If Schedule B, "Collection System," of the construction permit application
does not provide sufficient information on which to make a determination to grant or deny a sewer
system construction permit under this subrule, additional information, such as the following, may be
requested and evaluated:

(1) Sources of extraneous flows,
(2) Population trends and density in area to be served,
(3) Quality and strength of wastes from industrial contributors,
(4) Existing water used data,
(5) Historical and experience data,
(6) Location, capacity, and condition of existing sewer system and stormwater drainage courses,
(7) Probability of annexation or development of adjacent areas,
(8) Service agreements with adjacent communities,
(9) Existence and effectiveness of industrial waste ordinance,
(10) Drainage area limits,
(11 ) Bypasses and combined sewers,
(12) Municipal sewer map.
c. Site surveys. For new or expanded wastewater treatment facilities, an application for a site

survey must be submitted, by the applicant's engineer, generally in advance of a full application for
construction permit. The applicant should allow 60 days from the date of application for preliminary
approvals. The following minimum information must be submitted:

(1) A preliminary engineering report or a cover letter which contains a brief description of the pro-
posed treatment process and assurance that the project is in conformance with the long-range planning
of the area.

(2) Completed Schedule A -- General Information
(3) Completed Schedule F -- Treatment Project Site Selection
(4) Completed Schedule G -- Treatment Project Design Data
If the application is incomplete it will be returned to the engineer for completion. When the applica-

tion is complete it will be reviewed and if the data submitted indicates on its face that the site would be
unsuitable for its intended purpose, a letter of rejection will be sent to the applicant and the engineer.